X CERMICCDHRIARZRLL BHHCEDTRICEBUTLES L,

Before beginning assembly, please read these instructions thoroughly.

RC MINIMIZED
RACING CAR ™)

7,
, Formula Car MINI-Z Racer MF-010 Series

‘mhY_[m)] Chassis Set SP2 Carbon Limited ASF2.4GHz
SUPPLEMENTARY INSTRUCTION SHEET IENNZHERE

ZNEIF “Tr==2a5h—=ZvyYb—=Y= MF-010 YvY—ty hSP2 Hh=KVUZ5Fv F ASF2.4GHZ"
EBREVWLETFEEZEELTHRICHYMNESI TEVET,

COERITA—Ia5h—I=ZyYb—8—MF-010> U —XDFHIEEkEE>TE Y, ®HRACHBEDOHEIL/
BRGEAEICCDOBMGHRBAEOABTBEMENET DT, ELEBTEHRAICHY., +HICEBLTILEEL,

Thank you for purchasing the Chassis Set SP2 Carbon Limited ASF 2.4GHz from the Formula Car MINI-Z
Racer MF-010 series.

Please read and use these supplementary instructions for this special version of the Formula Car MINI-Z
Racer MF-010 Series in conjunction with the main instruction manual included with the kit.

L J

3RX—2 Page3

-4

& ZmODYFE

Special Features

AT alN—=VICDWTIIHETEAT> 3R —VORIRBAEE CESEE LN,
Please refer to the instructions included for the optional parts.
ALY X = NYIR=DBH A5V v oa BREAS—) X1
Main chassis and bumper in gun metallic (limited edition color).
CLITDAT L arR—ynBmEhET,
The optional parts below are included as special features.

No.MFWO01 No.MFWO05 No.MFW163%3
RTVVRETEY =KV ¥YHRTL—bEy b Yoo aryon—ty b
Stainless King Pin Carbon Rear Suspension Plate Set Friction Shock Set

KT RARFNA=YICDWTIH/ —7IBLERYET.
%1 Spare parts are only available in the standard color.
X3 TEROKRT 1 LS eRET 51553, BRI ULHSLETT,
BATIHEER. KEDIE—F—DRMIIC LA, 2x10mm TPE R [22x6mm TPE R [CRHL TS ZX WY,
%3 Must be removed if body sets other than those listed below are used. If required to be removed, refer to the section
"Replacing Motor" in the instruction manual, and change the 2x10mm TP screws to 2X6mm TP screws.

«J1x5—U 248 F1
Ferrari 248 F1

K= T2 v I5—L2 XIbEFRX MP4-22
Vodafone McLaren Mercedes MP4-22

© Copyright 2010 KYOSHO CORPORATION / 22 iz 5 » i Ry . oo
30510SP2-HS01 NEBRROLD, PEEHRELTETZBASHYET,



IRX—2  Page9

lK B v FAE Content

Tw—
*Chassis

s TREDHNBMMEMENET,
Items shown below are additional features.

*TVoarygrnR—ty bk *TUoardrnR—ty b *Hh—RUYHRTL—b
& & Bkt eAE iR EtEAE

*Friction Shock Set *Friction Shock Set *Carbon Rear Suspension Plate
Contents Instruction Sheet Instruction Sheet

\\/
*FUoTFFRIVEG —=ZAR—=HY— *2x8mmE R

*Antenna Holder Spacer *2x8mm Screw

11— Page 11

Glossary of Main Parts

I.C.Saxyv 4 — g arvgN—
|.C.S. Connector Friction Shock

e a4
Rear Tire

A= D2 A e
Front Tire

A—RV¥HBRTL—
Carbon Rear Suspension Plate



12R—< Page 12

lk@}l EITODH#E(F Before Operating

o IKT 4 DEYFFIFIE@ DERBLTOLS CEBICHYET,
The screw used in step @ of the "Attaching Body" section is changed to the one shown below.

« 2X6MmMINEETPE X
2x6mm Small Head TP Screw

35— Page 35

IK@B HEPD3EHEE Replacement For Each Part

S [E—F—DXIDFIETNHSLUTOLS ICEERICHEYET,
Step 1 of section "Replacing Motor" is changed as shown below.

=4 =03 2x10mm TPE X
Changing Motor 2x6mm TPE X E/ TP Screw

TP Screw

i 2mm Uy oy —
] E-5—%RTT o Qf/ Washer
Remove Motor
?\\\\7U9>a>ﬁxh
|

Friction Post

2x6mm TPEX -

4
TP Screw qS 27y
Spring

2mm Ty —
Washer

2x6mm TPE X
TP Screw

TIZE—H—<UF
Aluminum Motor Mount

2x6mm TPE R
TP Screw




37— Page 37

lk@}l HEPDZR” Replacement For Each Part

YUY RTUIDIETUAIMUTOLS ICEEICHEVET,
Instructions for "Removing Rear Spring" have been changed as shown below.

UPATUYI0RBELE 2x10mm TPE X
Removing the 2x6mm TPE X TP Screw
Rear Springs TP Screw @i’)/ omm Iy S —
o Washer
2x6mm TPEZ JULLa YRR R
([W TP Screw 2 = Friction Post
' RFYY

2x6mm /MNETPER
Small Head TP Screw

2x10mm TPEX
TP Screw

~
K X%,

TE

2mm DTy v —
Washer

/A

LY
ok

2x6mm /NEETPE R
Small Head TP Screw

9 VYRV 9

Rear Spring

A, N )

VYRFUDS
Rear Spring



40— Page 40

78 Exploded View

. 2x10mmTPER
x 6mm TPE R TP Screw
TP Screw

2x10mmTPER
TP Screw

RFsty b
Body Set

2x6mmTPER
TP Screw

+

2 x 6mm TPER <<t |
TP Screw :

L

N

2mm F v k r’
Nut
2 x 6mm TPEZX MF12
MY — 5 DEH2EEART =Y & TP Screw -
ERAT 2 C—EIBRIN IS LETT, ™
DA TAMIHOTMILTS S, X
If replacing the 2 parts below, trimming =
is required. Refer to the diagrams below ~
and trim as required. MFO05 @ Z
” ~ 2, >
| ]
OR%

©
©

gl
-
NES)
=]
e
f
@o

Flﬂ% e: // — (../
‘

AT 3V R= 155 B
MF08 Option Part available ‘

2X5mmTPYSER
4 TP F/H Screw
2X5mmTPYS ER (/&)
~ \ TP F/H Screw (Small Head)
%\

MF10
umm 2X5Smm¥SER
F/H Screw
2X10mmTPER 2x6mmTPEX
TP S R
ore 2 x 5mm TPH5 £ R TP Screw
2 X 6mmTPE X TP F/H Screw _
TP Screw RKFEL Y b
Body Set
D“m 2 X 5mmTPHS E R
TP F/H Screw
m 2 X 5mmTPH 5 E 2 (/\ER)
TP F/H Screw
(Small Head)
7\ 2x5mm YIS EX .
Q Zmmd > b F/A Screw 2Xx5mmTPHSEX
> TP F/H Screw

5



41RX—2 Page 41

2f%E Exploded View

2 x6mm TPE R @ AX7/\—Y / SPARE PARTS
TP Screw 4
IN—VH
Description

RTFUVRFTEY
Stainless King Pin
A=KV HRTL— bk
Carbon Rear Suspension Plate
U avdon—tyhk
Friction Shock Set 2940

1575

A R A
Body Set

2 x 6mm TPEX%

TP Screw

2xommTPEXR
TP Screw

2 x omm /NEETPE X
Small Head TP Screw

2x 6mm /pNEETPE R
Small Head TP Screw

KTy b
Body Set

G~ =
@ MF13 |A—TF—|[f= MF13 | kA =L F

Opener | [I= Wheel Wrench
g O [olz02s (AVAEIEC b S DVACE TJut 1):: R <t-JAN fiotor GjLJ{i/cfie}\A ) _ :
» The optional parts should be used for the parts marked with m ﬁ&ggﬁ{é;g @ MZ6BK Eﬁ:ﬁ 6;;\7771-1-
5
inion Gear

( FT— L= ) & E=# > F¥9T

www.kyosho.com - Pinion Gear 9T

MF13 é&?%'{qf/ﬁ
REHRARH243-0034 #53)|IREATHITF 153 pare C-Ring 11
@1 — Y —HKREEBEE 046-229-4115 [

BREWESE(L: AE~L£RE (HEBA%£/%<) 13 :00~19: 00
N=YI[CETIEMNEGEIT. - —HKZEE T, 6 61921001-1 PRINTED IN JAPAN




